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5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -47.63 dBm -22.63 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.61284 GHz -46.88 dBm -21.88 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.13112 GHz -21.89 dé
[ )i J Ready [ 7
Date: 20.AUG.2018 17:57:21
TEL : +86-512-57900158 Page Number . A7-66 of 70

FAX: +86-512-57900958



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 7 / 20MHz+20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
heck PABS Limit ¢heck PABS
SPLURIOUS | INE_ABS PABS -10 dgHR—HPLURIOUS | INE_ABS PASS
S_LINE_ABS LINE_ABS
-40 dB
N Ao e\ i o Ao L
Kadhnarys — Nt Ao ANF AT
-60 dBr
70 d8
-80 del
-90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 857.23888 MH2 -52.91 dBm -27.91 dB 30.000 MHz 1.000 GHz | 1.000 MHz 952.25137 MHz -53,00 dBm -26,00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -51.08 dBm -26.08 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -49.87 dBm -24.87 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.18051 GHz -50.27 dBm -25.27 d8 2.580 GHz | 5.000 GHz 1.000 MHz 4.98718 GHz -50.04 dBm -25.04 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85556 GHz -47.53 dBm -22.53 dB $.000 GHz 10.000 GHz 1.000 MHz 6.88706 GHz -47.46 dBm -22.46 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.63634 GHz -46.91 dBm -21.91 d8 10.000 GHz 18.000 GHz | 1.000 MHz 16.61484 GHz -46.91 dBm -21.91 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.12062 GHz -46.76 dBm -21.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.11612 GHz -46.75 dBm -21.75 dB
T
[ )i ) Ready [T Al J{ J Ready LLLI Y
Date: 21.AUG.2018 11:41:19 Date: 21.AUG.2018 11:45:25
Lowest Channel / 64QAM
Spectrum s
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
.10 ddRR—RBURIOUS JINE_ARS PARS
_LINE_ABS
A o "l
[ N ARSI
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -53,05 dBm -28.05 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.48975 GHz -51.42 dBm -26.42 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.30149 GHz -50.27 dém -25,27 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.88806 GHz -47.58 dBm -22.58 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.61734 GHz -47.07 dBm -22.07 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.13162 GHz -47.03 dBm -22.03 dB
[ )i J Ready [ 7
Date: 21.AUG.2018 11:47:50
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Report No. : FG880204C

LTE Band 7 / 20MHz+20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
heck PABS Limit ¢heck PABS
SPLURIOUS | INE_ABS PABS SPURIONS | INE_ABS PASS
S_LINE_ABS LINE_ABS
4 a (P "1 " " oA
M Y N AANRAT N N
70 d8
-80 dB
-90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz2 -53.09 dBm -28.09 dB 30.000 MHz 1.000 GHz | 1.000 MHz 914.92504 MHz -53,08 dBm -26,08 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -52.87 dBm -27.87 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.48926 GHz -53.14 dBm -28.14 d&
2.580 GHz 5.000 GHz | 1.000 MHz 4.94943 GHz -50.32 dBm -25.32 dB 2.580 GHz | 5.000 GHz 1.000 MHz 4.98379 GHz -50.12 dBm -25.12 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94306 GHz -47.57 dBm -22,57 dB $.000 GHz 10.000 GHz 1.000 MHz 6.97055 GHz -47.44 dBm -22.44 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.34585 GHz -46.95 dBm -21.95 d8 10.000 GHz 18.000 GHz | 1.000 MHz 16.63584 GHz -47.00 dBm -22.00 d&
18.000 GHz 26.000 GHz 1.000 MHz 20.12162 GHz -46.71 dBm -21.71 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.11562 GHz -46.75 dBm -21.75 dB
T
[ H ] Ready [ I J{ ] Ready [TTT 7
Date: 21.AUG.2018 11:53:26 Date: 21.AUG.2018 11:51:03
Middle Channel / 64QAM
Spectrum s
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
.10 ddRR—RBURIOUS JINE_ARS PARS
_LINE_ABS
PP | Ve
iy e
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 889.71764 MHz -52.95 dBm -27,95 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.14220 GHz -53.18 dBm -28.18 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.97169 GHz -50.21 dém -25.21 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.94306 GHz -47.54 dBm -22.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.62784 GHz -46.82 dBm -21.82 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.10812 GHz -21.84 dB
[ )i J Ready [ 7
Date: 21.AUG.2018 11:52:23
TEL : +86-512-57900158 Page Number : A7-68 of 70
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LTE Band 7 / 20MHz+20MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep Ref Level 0.00 dém Offset 5.50 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
heck PABS Limit ¢heck PABS
SPLURIOUS | INE_ABS PABS SPURIONS | INE_ABS PASS
S_LINE_ABS LINE_ABS
i » " oA " " oA
e Y AR v prr e o
70 d8
-80 dB
-90 dB
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency |  PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz2 -52.91 dBm -27.91 dB 30.000 MHz 1.000 GHz | 1.000 MHz 994.42529 MHz -52.93 dBm -27.93 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.25242 GHz -52.89 dBm -27.89 dB 1.000 GHz 2.490 GHz 1.000 MHz 2.14419 GHz -52.89 dBm -27.89 d&
2.580 GHz 5.000 GHz | 1.000 MHz 2.58073 GHz -49,01 dBm -24.01 dB 2.580 GHz | 5.000 GHz 1.000 MHz 2.58024 GHz -49.97 dBm -24,97 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85356 GHz -47.37 dBm -22.37 dB $.000 GHz 10.000 GHz 1.000 MHz 6.89056 GHz -47.42 dBm -22.42 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.60834 GHz -47.00 dBm -22.00 d& 10.000 GHz 18.000 GHz | 1.000 MHz 16.57434 GHz -46.95 dBm -21.95 d8
18.000 GHz 26.000 GHz 1.000 MHz 20.11362 GHz -46.76 dBm -21.76 dB 18.000 GHz 26.000 GHz 1.000 MHz 20.11812 GHz -46.79 dBm -21.79 dB
T
[ )i ) Ready [T Al J{ J Ready LLLI Y
Date: 21.AUG.2018 11:56:04 Date: 21.AUG.2018 11:57:46
Highest Channel / 64QAM
Spectrum s
Ref Level 0.00 dém Offset 5.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
.10 ddRR—RBURIOUS JINE_ARS PARS
_LINE_ABS
- ot A
Nt AP ANAANT
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -53,12 dBm -28,12 dB
1.000 GHz 2.490 GHz 1.000 MHz 2.31250 GHz -53.06 dém -28.06 dB
2.580 GHz 5.000 GHz | 1.000 MHz 4.29229 GHz -50.23 dém -25.23 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.87356 GHz -47.67 dém -22.67 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.58234 GHz -47.00 dBm -22.00 dB
18.000 GHz 26.000 GHz 1.000 MHz 20.11762 GHz -21.91 dg
[ )i J Ready [ 7
Date: 21.AUG.2018 11:58:48
TEL : +86-512-57900158 Page Number . A7-69 of 70
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.01
40 Normal Voltage 0.01
30 Normal Voltage 0.02
20(Ref.) Normal Voltage 0.01
10 Normal Voltage 0.02
0 Normal Voltage -0.02
-10 Normal Voltage 0.01 PASS
-20 Normal Voltage -0.02
-30 Normal Voltage -0.01
20 Maximum Voltage 0.03
20 Normal Voltage 0.01
20 Battery End Point -0.01
Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.7 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : +86-512-57900158
FAX: +86-512-57900958

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 38

Occupied Bandwidth

Mode LTE Band 38 : 99%0BW(MHz)
Mod. QPSK 16QAM
BW 15MHz+15MHz 20MHz+20MHz 15MHz+15MHz 20MHz+20MHz
Lowest CH 28.77 37.88 28.71 37.88
Middle CH 28.77 37.88 28.65 37.88
Highest CH 28.65 37.80 28.65 37.88
Mode LTE Band 38 : 99%0BW(MHz)
Mod. 64QAM =
BW 15MHz+15MHz 20MHz+20MHz = =
Lowest CH 28.71 37.88 - -
Middle CH 28.71 37.88 - -
Highest CH 28.65 37.80 - --
TEL : +86-512-57900158 Page Number 1 A38-1of 5

FAX: +86-512-57900958




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 38

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 20MHz+20MHz

Spectrum . Spectrum L
Ref Level 35.40 gém  Offset 5,40 0b & RBW 1 MHz Ref Level 35.40 ém  Offset 5.40 Gb & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 18.25 dBm)| Mi[1] 17.00 dBm)|
Ll 2.5720 D GHz| ol 2.5719980 GHz|
- M1 Oce Bw 28.771228771 MHZ| - Occ By 37.882117882 MHz|
Jrhifueny. = " T2 .
\fJ el M B T RN [ty | Hud
10 B 10 r %
/ \ \ \
o ﬂ i o ’, i
104 10d It |
10 J i - 10 ] i L
| sl pmainoioty, il Vol (oot il (1
TR kot RV LT v
-30 -30
40 -40
s0d -50 d
-60 d -60
CF 2.505 GHz 1001 pts Span 60.0 MHz CF 2.5899 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.572053 GHz 18.25 dBm ML i 2.571998 GHz 17.00 dém
T1 L 2.5705544 GHz 12,85 dBm Oce Bw 28.771228771 MHz T1 1 2.5707991 GHz 11.02 dBm Occ Bw 37.882117862 MHz
T2 1 2.5993257 GHz 10.81 dBm T2 1 2.6086812 GHz 9.36 dém
—_
( )6 ] Ready T RENNANEY W8 ) L N ] Ready T HRNNNNNRY W6 4

Date: 8 SEP.2018 01.03:28

Date: 8 SEP.2018 01:11:43

Middle Channel / 15MHz+15MHz

Middle Channel / 20MHz+20MHz

Spectrum o Spectrum L
Ref Level 35.40 dém  Offset .40 Gb & RBW 1 MHz Ref Level 35.40 gém  Offset 5.40 Gb & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@ 17k Max
M1[1] 17.39 dbm| Mi[1] 16.53 dBm)|
0 2.5814540 GHz| el 2.5794160 GHz|
o) Oce Bw 28.771228771 MHZ| Occ By 37.882117882 MHz|
204 T - 204 =
- 20 et i U T e 1 N e A VL TR L
| j \ [ )
o i o | T
| | |
-10 -10 ¥ t
] l I
omrthitigas il . . S WPV K} n
R LU FHY T P \ 2 VIS P T
-30 df -30
-40 -40
S0 d sod
-60 d -60
GCF 2.595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts pan 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.581454 GHz 17.39 dem ML i 2.579416 GHz 16.53 dém
T1 L 25805544 GHz 10.88 dBm Oce Bw 28.771228771 MHz T1 1 25760589 GHz 11.98 dBm Occ Bw 37.882117862 MHz
T2 1 2.6003257 GHz 11.75 dem T2 1 2.6139411 GHz 10.65 dBm
( )i ] Ready CCCCTTTTT ) 4 L JU J Ready [T ) 4

Date: 8 SEP.2018 01.06:56

Date:

8.SEP.2018 011245

Highest Channel / 15MHz+15MHz

Highest Channel / 20MHz+20MHz

Spectrum . Spectrum Y
Ref Level 35,40 GBm  Offset 5.40 0B & RBW 1 MHz Ref Level 35.40 dbm  Offset 5.40 b & RBW 1 MHz
lo Att 40dB  SWT 1ms @ VBW 3MHz Mode Sweep fo Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
R MiL1] 17.34 dbm| i1l 16.80 dBm
o 2.5948100 GHz| e 2.5967430 GHz|
M1 Occ Bw 28.651348651 MHZ] M Occ Bw 37.802197802 MHZ|
20d 20 \
- T Mt | st sgpmtimuii " s stab bl il | ol atrndfy
i f
od v od
-10 di ! ~10 di
P PO \ M- | k MR \
R AT TR i oepes 2 TR U TN B
-30 di -30 di
-40 -40
50 50
-60 di -60 di
GCF 2.605 GHz 1001 pts Span 60.0 MHz CF 2.6001 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.50481 GHz 17.34 dBm ML 1 2.596743 GHz 16.88 dBm
TL 1 2.5906743 GHz 11.68 dBm Occ Bw 28.6513468651 MHz TL 1 2.5811589 GHz 10.44 dBm Oce Bw 37.802197802 MHz
T2 1 2.6193257 GHz 10.15 dBm T2 1 2.6189611 GHz 10.95 dém
—
L )i ] Ready [CIETTTTTN ) 4 L JU J Ready [CCETTTTON ) 4

Date: 8.SEP.2018 01.07:42

Date: 8. SEP.2018 01:15:09

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.
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Report No. : FG880204C

LTE Band

38

16QAM

Lowest Channel / 15MHz+15MHz

Lowest Channel / 20MHz+20MHz

Date: 8 SEP.2018 01.04:15

Date: 8 SEP.2018 01:11:17

Spectrum . Spectrum L
Ref Level 35.40 gém  Offset 5,40 0b & RBW 1 MHz Ref Level 35.40 ém  Offset 5.40 Gb & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
mi[1] 17.86 dBm)| Mi[1] 16.05 dBm)|
El 2.5715130 GHz| ol 2.5727970 GHz|
M Oce Bw 28.711288711 MHZ| e Occ By 37.882117882 MHz|
204 20d
T - T ¥ .
" ity ma a0 NI TR ROV - o Pl itity - A
1T \ 3 T o
0 0 I I 1
-10d 4 -10d } \1
 chspiepiroralod, | PR u YT |
R T vy TRy RAZY IR PTY TPy
-30 -30
-40 -40
s0d -50 d
-60 d -60
CF 2.505 GHz 1001 pts Span 60.0 MHz CF 2.5899 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.571513 GHz 17.86 dBm ML i 2.572797 GHz 16.05 dém
T1 L 2.5705544 GHz 9.93 dém Oce Bw 28.711288711 MHz T1 1 2,570879 GHz 10.12 dBm Occ Bw 37.882117862 MHz
T2 1 2.5992657 GHz 9.94 dBm T2 1 2.6087611 GHz 8.84 dBm
N —_ ~
( )i ] Ready [T ) 4 L JU J Ready [T ) Y

Middle Channel / 15MHz+15MHz

Middle Channel / 20MHz+20MHz

Date: 8 SEP.2018 01.06:23

Date: 8 SEP.2018 01:13:10

Spectrum o Spectrum L
Ref Level 35.40 dém  Offset .40 Gb & RBW 1 MHz Ref Level 35.40 gém  Offset 5.40 Gb & RBW 1 MHz
o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep fo At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1[1] 16.43 dBm)| Mi[1] 16.09 dBm)|
El 2.5927220 GHz| el 2.5828520 GHz|
Oce Bw 28.651348651 MH| o Occ By 37.882117882 MHz|
204 204 -
i T byt AN dined 2 i TN "‘MJM«.‘AMM. A R a2
7 \.k 7
f
0 ‘1 t 0 ( \ J
[ » ]
-10 i 10
CTPRRTYN TR N | J( 1
pese A ATl e, e T Tean, }Mwwmkw"m el
-30 df -30
40 -40
sod sod
-60 d -60
GCF 2.595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts pan 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.592722 GHz 16.43 dem ML i 2.582852 GHz 16.09 dém
T1 L 25806144 GHz 9.52 dBm Oce Bw 28.651348651 MHz T1 1 2.575979 GHz 8.66 dom Occ Bw 37.882117862 MHz
T2 1 2.6092657 GHz 8,55 dém T2 1 2.6138611 GHz 8,84 dBm
- _
( )i ] Ready [TITITII] ] ( )i ] Ready [T ) 4

Highest Channel / 15MHz+15MHz

Highest Channel / 20MHz+20MHz

Date: 8.SEP.2018 01.08:05

Date: 8. SEP.2018 01:14:47

Spectrum . Spectrum Y
Ref Level 35,40 GBm  Offset 5.40 0B & RBW 1 MHz Ref Level 35.40 dbm  Offset 5.40 b & RBW 1 MHz
o Att 40dB  SWT 1ms @ VBW 3MHz Mode Sweep fo Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max (@ 1Pk Max
R MiL1] 16.49 dbm| i1l 16.03 dBm)
o 2.5966080 GHzZ| e 2.5926670 GHz|
i Occ Bw 28.651348651 MHZ] P Occ Bw 37.882117882 MHZ|
20 - 20
Ppatrt M i, VT o P . " - Sad I
10 3 | g 10 # d 2
\ \
od A od [
) [ ‘\
10 d ¥ -10 di n xl
- y I N | 1
| 2B N RO L TN T TP T P ‘\J‘L“"UNLIMMILM
-30 di -30 di
-40 -40
50 50
-60 di -60 di
GCF 2.605 GHz 1001 pts Span 60.0 MHz CF 2.6001 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.596608 GHz 16.49 dBm ML 1 2.592667 GHz 16.03 dBm
TL 1 2.5906144 GHz 10.46 dBm Occ Bw 28.651348651 MH2 T1 1 2.5811589 GHz 8.29 dem Oce Bw 37.882117882 MHz
T2 1 2.6192657 GHz 11.08 dBm T2 1 2.6190411 GHz 9.95 dem
— -
L )i Ready [CIETTTTTN ) 4 L J1 J Ready [CCETTTTON ) 4

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.
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Report No. : FG880204C

LTE Band 38

64QAM

Lowest Channel / 15MHz+15MHz

Lowest Channel / 20MHz+20MHz

Date: 8 SEP.2018 01.05.45

Date: 8 SEP.2018 01:13:37

Spectrum . Spectrum L
Ref Level 35.40 gém  Offset 5,40 0b & RBW 1 MHz Ref Level 35.40 ém  Offset 5.40 Gb & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep fo At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
I MiL1] 17.99 dbm)| Mil1] 17.50 dbm
Ead | 2.5730720 GHz| % 2.5721580 GHz|
M1 Oce Bw 28.711288711 MHZ| Occ By 37.882117882 MHz|
204 20d
7yt “ Lt r
- & i hetsaciin N IPRETIA ARGETI 1»'? i PN | b s %
7 W
5 { 1 \ 5 \ \
/ ¥ { |
-10d I + 10 df
|
oty [ i |y IR DR |
TR (3 ey P 580" Ao
-30 -30
40 -40
s0d -50 d
-60 d -60
CF 2.505 GHz 1001 pts Span 60.0 MHz CF 2.5899 GHz 1001 pts Span 80.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
ML T 2.573072 GHz 17.99 dBm ML i 2.572158 GHz 17.59 dém
T1 L 2.5705544 GHz 10.41 dBm Oce Bw 28.711288711 MHz T1 1 2.5707991 GHz Occ Bw 37.882117862 MHz
T2 1 2.5992657 GHz 9.98 dém T2 1 2.6086812 GHz
N —_ —
L )i ] Ready [T ) 4 L J1 J Ready [T ) 4
Date: 8 SEP.2018 01:04:42 Date: 8 SEP.2018 01:10.47
Spectrum o Spectrum L
Ref Level 35.40 dém  Offset .40 Gb & RBW 1 MHz Ref Level 35.40 gém  Offset 5.40 Gb & RBW 1 MHz
o At 40d8  SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@ 1Pk Max (@ 1Pk Max
M1[1] 16.94 dBm| Mi[1] 16.04 dBm)|
0 2.5929620 GHz| el 2.5797350 GHz|
M1 Oce Bw 28.711288711 MHZ| Z Occ By 37.882117882 MHz|
204 204 -
W A, " LN TR
v LT I Y A 1 s LA Ml AN 2
10 7 7 10 § r
0 { b [ \
j [
/ i |
-10 ‘ 10 v
ab A, AJ ] " salbey | ) ‘
il g L% AT T R Y ey » ALY (TECTNRTY (PRI
-30 df -30
-40 -40
S0 d sod
-60 d -60
GCF 2.595 GHz 1001 pts Span 60.0 MHz CF 2.595 GHz 1001 pts pan 0.0 MHz
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somoncas. FCC RADIO TEST REPORT

Report No. : FG880204C

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 20+20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.02
40 Normal Voltage 0.01
30 Normal Voltage -0.01
20(Ref.) Normal Voltage 0.00
10 Normal Voltage -0.01
0 Normal Voltage 0.01
-10 Normal Voltage 0.01 PASS
-20 Normal Voltage -0.02
-30 Normal Voltage 0.02
20 Maximum Voltage 0.02
20 Normal Voltage 0.01
20 Battery End Point -0.02
Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.35 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : +86-512-57900158
FAX: +86-512-57900958
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 41

26dB Bandwidth

Mode | LTE Band 41 : 26dB BW(MHz)
QPSK
BW 5MHz+20MHz | 10MHz+15MHz | 10MHz+20MHz | 15MHz+10MHz | 15MHz+15MHz
Lowest CH 25.075 25.425 30.03 25.475 30.629
Middle CH 25.125 25.574 30.15 25.524 30.929
Highest CH 24.975 25.425 29.97 25.425 30.749
BW 15MHz+20MHz | 20MHz+5MHz | 20MHz+10MHz | 20MHz+15MHz | 20MHz+20MHz
Lowest CH 35.035 - - - 39.96
Middle CH 35.035 ] ] ] 40.12
Highest CH 35.035 - - - 40.04
Mode LTE Band 41 : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz = 10MHz+15MHz | 10MHz+20MHz | 15MHz+10MHz | 15MHz+15MHz
Lowest CH 24.975 25.425 30.09 25.375 30.509
Middle CH 25.025 25.375 30.15 25.624 30.749
Highest CH 24.875 25.375 30.09 25.475 30.629
BW 15MHz+20MHz | 20MHz+5MHz | 20MHz+10MHz | 20MHz+15MHz | 20MHz+20MHz
Lowest CH 34.965 - - - 39.88
Middle CH 35.035 - - - 39.88
Highest CH 34.965 ] - - 39.88
Mode LTE Band 41 : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz | 10MHz+15MHz | 10MHz+20MHz | 15MHz+10MHz | 15MHz+15MHz
Lowest CH 25.025 25.275 29.85 25.425 30.629
Middle CH 25.125 25.475 29.91 25.574 30.809
Highest CH 24.925 25.375 29.91 25.574 30.629
BW 15MHz+20MHz | 20MHz+5MHz | 20MHz+10MHz | 20MHz+15MHz | 20MHz+20MHz
Lowest CH 34.965 - - - 39.88
Middle CH 35.105 - - - 40.04
Highest CH 35.035 - - - 40.04
TEL : +86-512-57900158 Page Number 1 A41-1of 71
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41

QPSK

Spectrum2  (® L) Spectrum2 (X Y
Ref Level 35.40 dim  Offset 5.40 db & RBW 1 MHz Ref Level 35.40 dBm  Offset 5.40 b & RBW 1 MHz
o Att 40de  SWT 1ms @ VBW 3MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@17k Max [@1Pk Max
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Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML T 2550254 GHz 19.12 dem nde down 25,075 MHz ML i 2.554552 GHz 18,42 dém nd8 down 25,425 MHZ
TL 1 2.544859 GHz -7.16 dBm nds 26.00 d8 TL 1 2.544662 GHz -7.91 dam nds 26.00 d8
T2 1 2.560934 GHz -7.19 dem Q factor 101.7 T2 1 2.570086 GHz -7.08 dem Q factor 100.5
\ T T T T
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Spectrum2  (® by Spectrum 2 (® Y
Ref Level 35.40 dim  Offset 5.40 db & RBW 1 MHz Ref Level 35.40 dBm  Offset 5.40 b & RBW 1 MHz
40de  SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40d8  SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [@1Pk Max
MIL1] 19.54 dbm)| Mili] 17.64 dbm
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Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value 1 Y-value |__Function | Function Result
ML 1 2583608 GHz 19.54 dem nde down 26,125 MHz ML i 2590654 GHz 17.64 dBm nd8 down 26,574 MHz
TL 1 2.581959 GHz -7.02 dem nds 26.00 dB TL 1 2.583262 GHz -7.88 dam nds 26.00 d8
T2 1 2.607084 GHz -6.84 dBm Q factor 102.8 T2 1 2.608835 GHz -6.88 dém Q factor 101.3
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o
Spectrum 2 (X) Spectrum2 X A
Ref Level 35.40 dim  Offset 5.40 db & RBW 1 MHz Ref Level 35.40 dbm  Offset 5.40 b & RBW 1 MHz
o Att 40dB  SWT 1ms @ VBW 3 MHz Mode Sweep o Att 40d8 SWT 1ms @ VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@37k Max @37k Max
- MiL1] 19.03 dbm| i1l 18.03 dBm)
o 2.6320070 GHz| e 2.6351060 GHz|
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. PR Bw 24.975000000 MHZ] b x X. TR Bw 25.425000000 MHZ]
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.632007 GHz 19.03 dBm nd8 _down 24.975 MHz ML 1 2.635106 GHz 18.03 dBm ndé down 25,425 MHz
TL 1 2.629859 GHz -6.57 dBm nds 26.00 d8 TL 1 2.629862 GHz -6.29 dam nds 26.00 d8
T2 1 2.654834 GHz -6.95 dBm Q factor 105.4 T2 1 2.655286 GHz -9.32 dem Q factor 103.6
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG880204C

LTE Band 41

QPSK

Lowest Channel / 10MHz+20MHz Lowest Channel / 15MHz+10MHz

Spectrum2  (®) by Spectrum 2 (® ry
Ref Level 35.40 dbm  Offset 5.40 0B & RBW 1Mz Ref Level 35.40 cBm  Offset 5.40 db @ RBW 1Mz
e att 40d8 SWT  1ms @ VBW 3MHz Mode Sweep o Att 40d8 SWT  1ms @ VBW 3MHz Mode Sweep
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Type | Ref | Tre | X-value ] Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result
ML 1 2.550687 GHz 17.67 dBm | __ndB down 30.03 MRz ML 1 2.555853 GHz 17.62 dBm |___nd down 25.475 WHz
1 1 2.544933 GHz -7.32 d8m nds 26.00 dB 1 1 2.544614 GHz -9.15 d8m nds 26.00 d8
T2 1 2.574963 GHz -6.91 dam Q factor 84.9 T2 1 2.570088 GHz -8.51 d8m Q factor 100.3
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Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

Spectrum2  (® by Spectrum 2 (® Y
Ref Level 35.40 dBm  Offset 5.40 db & RBW 1 MHz Ref Level 35.40 dBm  Offset 5.40 db & RBW 1 MHz
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ML 1 2626809 GHz 18.50 dBm nde down 29.97 MHz ML 1 2.632261 GHz 17.95 dBm ndé down 25,425 MHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41

QPSK

Lowest Channel / 15MHz+15MHz

Lowest Channel / 15MHz+20MHz
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ML 1 2.556763 GHZ 17.56 dBm |___ndB down 30.629 MHz ML 1 2.555056 GHz 16.97 dem |___nd down 35.035 MHz
1 1 2.544655 GHz -7.66 d8m nds 26.00 dB 1 1 2.544847 GHz -6.86 d8m nds 26.00 d8
T2 1 2.575285 GHz -7.25 dém Q factor 83.5 T2 1 2.579881 GHz -7.77 dem Q factor 72.9
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ML T 2.588047 GHz 16.52 dem nde down 30.929 MHz ML i 2.587876 GHz 16.72 dém nd8 down 35,035 MHz
TL 1 2.579476 GHz -6.81 dBm nds 26.00 dB TL 1 2.577316 GHz -8.44 dam nds 26.00 d8
T2 1 2.610405 GHz -9.48 dBm Q factor 83.7 T2 1 2.612351 GHz -9.77 dém Q factor 73.9
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.628372 GHz 17.93 dBm nd8 _down 30,749 MHz ML 1 2.623163 GHz 17.70 dem ndé down 35.035 MHz
TL 1 2,624535 GHz -5.42 dBm nds 26.00 d8 TL 1 2.619947 GHz -8.16 d8m nds 26.00 d8
T2 1 2.655285 GHz -8.47 dBm Q factor 85.5 T2 1 2.654981 GHz -7.14 dem Q factor 74.9
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41

QPSK

Lowest Channel / 20MHz+15MHz

Lowest Channel / 20MHz+20MHz
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ML i 255459 GHz 16.69 dBm nd8 down 39.96 MHz
T1 1 254484 GHz -9.72 dBm nd8 26.00 d8
T2 1 2.5848 GHz -10.44 dBm Q factor 63.9
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ML i 2.577098 GHz 16.26 dBm nde _down 40,12 MHz
T1 1 2.57494 GHz -9.53 dam nds 26.00 d8
T2 1 2.61506 GHz -9.72 dém Q factor 64.2
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ML 1 2.621114 GHz 16.63 dBm ndé down 40.04 MHz
TL 1 2.61496 GHz -8.29 dam nds 26.00 d8
T2 1 2.655 GHz -9.63 dem Q factor 65.5
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG880204C

LTE Band 41

16QAM

Lowest Channel / 5SMHz+20MHz

Lowest Channel / 10MHz+15MHz
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ML T 2.549804 GHz 19.33 dem nde down 24,975 MHz ML i 2548058 GHz 17.94 dBm nd8 down 25,425 MHZ
T1 L 2.544909 GHz -7.16 dBm nds 26.00 d8 T1 1 2.544712 GHz -8.04 dBm nd8 26.00 d8
T2 1 2.569884 GHz -7.13 dem Q factor 102.1 T2 1 2.570136 GHz -8.48 dem q factor 100.2
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ML 1 2.632057 GHz 19.54 dBm nd8 _down 24.875 MHz ML 1 2.632300 GHz 17.79 dém ndé down 25.375 MHz
TL 1 2.629909 GHz -5.57 dBm nds 26.00 d8 TL 1 2.629862 GHz -6.20 d8m nds 26.00 d8
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ML T 2.586026 GHz 17.33 dem nde down 30.15 MHz ML i 2.597753 GHz 15.66 dBm nd8 down 25,624 MHz
TL 1 2.579553 GHz -9.49 dBm nds 26.00 dB TL 1 2.587164 GHz -9.51 dam nds 26.00 d8
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ML 1 2.627011 GHz 17.58 dBm nd8 _down 30.09 MHz ML 1 2.634909 GHz 17.27 dém ndé down 25,475 MHz
TL 1 2.624913 GHz -9.15 dBm nds 26.00 d8 TL 1 2.629814 GHz -8.32 dam nds 26.00 d8
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